Page 1

MOUNTING INSTRUCTIONS FOR

UNIVERSAL BUMPER TO FRAME HITCH REV 022212


BONNELL UNIVERSAL BUMPER TO FRAME HITCH (UBF) STEP 1. FACTORY FRAME EXTENSION: CUT FRAME EXTENSION DOWN AS NEEDED AND INSTALL FRONT TOP ANGLE (L4X4X1/2 X 48”) USING SUPPLIED 3/8”X6”X7” MOUNTING PLATES. CENTER ANGLE ON FRAME AND TACK MOUNTING PLATES IN PLACE. ANGLE MUST BE RESTING ON TOP OF FRAME. DRILL HOLES FOR ½” X 2” BOLTS (4 PER SIDE). DRILL HOLES THRU TOP ANGLE FOR 5/8X2-1/4” BOLTS. NOTE: THIS ANGLE IS NOW LONGER TO ACCOMMODATE FLARED FRAMES. TRIM TO LENGTH AS REQUIRED. STEP 1A. ANGLE FRAME EXTENSIONS: IF THE SIDE MOUNTING PLATES CAN NOT BE USED, DRILL AND BOLT SUPPLIED FRAME EXTENSION ANGLES (L7X4X1/2 X 15”) IN PLACE USING 5/8” X 2-1/4” BOLTS (4 PER SIDE, MINIMUM). DRILL HOLES THRU TOP ANGLE FOR 5/8X2-1/4” BOLTS.

STEP 2. LOCATE TOP Z-IRON ANGLES (L7X4X1/2 X 10”) ON CLEAR FRAME RAIL NEAR CENTER OF AXLE. TACK WELD IN PLACE AND DRILL HOLES IN FRAME FOR 5/8” X 2-1/4” BOLTS. ANGLE MUST BE TIGHT AGAINST BOTTOM AND SIDE OF FRAME. AT LEAST FOUR BOLTS NEED TO BE USED PER SIDE. ANGLES MAY NEED TO BE COPED TO CLEAR FACTORY EQUIPMENT ON TRUCK FRAME.

2


STEP 3. POSITION FRONT FRAME. SET WITH 13” OF GROUND CLEARANCE, AND TACK WELD IN PLACE TO TOP ANGLE. MAKE SURE IT IS SQUARE AND PLUMB.

STEP 4. POSITION PREPUNCHED BOTTOM Z-IRON ANGLES (L7X4X1/2 X 9”) AND TACK WELD TO UPPER ANGLES. TACK WELD TRIANGLE GUSSETS TO Z-IRON ANGLES.

3


STEP 5. POSITION LOWER MOUNTING EARS AND TACK IN PLACE. BOLT ON PUSH BAR, AND MARK LOCATION OF TOP HOLE. DRILL 1-1/6” HOLES AND BOLT PUSH BARS IN PLACE. TRIM BAR TO LENGTH AS REQUIRED.

STEP 6. CUT AND TACK WELD CROSS BRACING IN PLACE. REMOVE ALL HITCH PARTS AND WELD COMPLETE. DO NOT WELD OVERHEAD. SEE NEXT PAGE FOR WELD INSTRUCTIONS. REMOUNT AND TIGHTEN ALL BOLTS.

STEP 7. INSTALL LIFT ARM, CYLINDER, AND WARNING DECALS. THIS COMPLETES THE INSTALLATION.

4


WELDING INSTRUCTIONS WELD ALL JOINTS AS NOTED BELOW. DO NOT WELD OVERHEAD – REMOVE PARTS FOR PROPER WELD PENETRATION.

5


6


UNIVERSAL BUMPER TO FRAME MOUNTING KIT (UBF) ITEM # 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18

PART # BON-000840 BON-002347 BON-002553 BON-002555 BON-002556 BON-002557 BON-002558 BON-002560 BON-002561 BON-002562 BON-000236 BON-000238 BON-000310.3 BON-000109 BON-000321 BON-000153 BON-000322

QTY. 1 4 3 2 2 1 1 2 2 2 2 2 2 4 8 8 14 14

DESCRIPTION HITCH FRAME - SEE MAIN SECTION TO SELECT PROPER HITCH 1/2 PLATE 3X3 TRIANGLE GUSSET WELD ON PUSH ARM EAR USP & UBF UPPER Z-IRON ANGLE L7x4x1/2 x 10" UBF LOWER Z-IRON ANGLE L7x4x1/2 x 9" USP & UBF LOWER HITCH ANGLE L4x4x1/2 x 40" USP & UBF UPPER HITCH ANGLE L4x4x1/2 x 48" USP HITCH FRONT MOUNT PLATE 3/8"x6"x7" USP & UBF FRAME EXTENSION ANGLE L7x4x1/2 x 15" UBF PUSH BAR, 1"x4"x60" UBF CROSS BRACE, 1/2"x2"x42" 1"X3-1/2 HEX BOLT, GRADE 8 1"X4 HEX BOLT, GRADE 8 1" HEX LOCK NUT 1/2"X2 HEX BOLT, GRADE 8 1/2 HEX LOCK NUT 5/8"X2 HEX BOLT, GRADE 8 5/8 HEX LOCK NUT

7

Ubf  
Read more
Read more
Similar to
Popular now
Just for you